TARANTULA

ASSEMBLY MANUAL

Tevo 3D Electronic Technology Co., Ltd.




Read me first

READ THIS MANUAL COMPLETELY BEFORE ASSEMBLING
AND POWERING UP YOUR PRINTER!

Hazards and Warnings
The TEVO Tarantula Pro 3D printer has motorized and heated parts.

When the printer is in operation always be aware of possible hazards.

Burn Hazard

Never touch the extruder nozzle, or the heater block without first
turning off the hotend and allowing it to completely cool down. The
hotend can take up to twenty minutes to completely cool down. Also,
never touch recently extruded filaments. The filament can stick to
your skin and causes burn.

Fire Hazard

Never place flammable materials or liquids on or near the printer
when powered on or in operation. Liquid acetone and vapors are
extremely flammable.

Pinch Hazard

When the printer is in operation, be careful never to put your fingers
in the moving parts, including the belts, pulleys, gears, wheels or
leadscrews.

Static Charge

Make sure to ground yourself before touching the printer, especially
the electronics. Electrostatic charges can damage electronic compo-
nents. To ground yourself, touch a grounded source.

Age Warning

For user under the ages of 18, adult supervision is recommended.
Beware of choking hazards around children.

01

Contents
Read me first 01
Contents 02
TEVO support 03
Specification 04
Packing list (013}
Assembly of the bottom frame A-01 09
Front panel assembly A-02 11
Y axis parts preparation A-03 12
Bed carriage assembly B-02 13
FinalizingtheassemblyA-01,A-02,A-03,B-02 and B-03 14
Controller, PSU and front panel installation 16
Hotbed assembly 18
X axis assembly left side B-03 19
Right side and hotend assembly B-04 21
Upper frame assembly 24
Z axis assembly BO7 25
Hotend assembly B-04 and B-05 31
Bed leveling 32
Prepare Slicing Software 33
How to Slice 3D Object for SD Print 40
How to Flash Firmware 42
Troubleshooting 43
Tevo After-Sales 45

02




TEVO Support Specification |

Dear Customer, Tarantula pro Specification
Build volume 235 235 X250 mm / 9.25 x 9.25 x9.84 inch
Thank you for purchasing TEVO 3D printer.
. . .. Layer resolution 0.05mm - 0.35mm
With 3 years of rapid development, today we are privileged to con-
nect with thousands of customers every day with superior products Bulld speed Ll LD
and more than 100 distributors in over 30 countries and regions. We Travel speed L
believe excellent product and service are the keys to win customers REEBEEIERS MK3 Heat Bed
support and expand the market. Print surface PC Platform
We are proud to have you be a TEVO member, to have you in the Filament diameter 175mm
Big TEVO family, and we can "print” our dreams into reality. Togeth- —— PLA, Fexible PLA, Wood, PVA
er we will make better work and a better life. i : o
Print technology FFF(Fused Filament Fabrication)
For any question please refer to: https://help.tevo.cn Feedertype fevoTHn Sovdentype
XYZ resolution 0.05mm, 0.05mm, 0.Imm
TEVO social medias: peazlelves ey
Nozzle diameter 0.4mm
Nozzle temperature 180°C - 240°C
Nozzle heat up time <3 minutes, 0-240°C
Build plate heat up time <4 minutes, 0-70°C
Operating sound <60dBA
Input/Output ACT10V-240V, 50-60Hz,DC 24V, 8.5
Facebook Group Power Supply 220W, FCC, ROSH, CE Certification etc.
Control board MKS Gen L V1.0, MKS MINI 12864LCD
Product weight 8.5kg Approximately
.E M .‘IE Shipping weight 10.8kg Approximately
: Product dimension 434 x 333 x 504 mm /17.09x 13.11 19.84 inch
Shipping box 470 x 420 X 150 mm
Support for slicing software Simplify3D, Cura, Slic3r, Repetier host etc.
Youtube Channel Twitter Assembly model DIY KITS (Prebuilt Mainboard Wires, rest of kits DIY)
Optional Upgrades TM(2208 Extra silent stepper drivers, TM(2100, Laser, Touch Screen,Double Z Axis,

BL Touch Auto Leveling

03 04



Jll Packing list

LAYER A

A-01
SKU

53-01326A
52-01692A
52-01694A
52-01695A
52-01693A

[Screws,

Item

T8 Lead scew, 8mm, 4 teeth, 390mm

Aluminum extrusion, 2040, 400mm, V slot, Y axis
Aluminum extrusion, 2040, 350mm, V slot, right
Aluminum extrusion, 2040, 350mm, V slot, left

Aluminum extrusion, 2040, 250mm, V slot, mid

A-01 Screw bag

SKU

56-01687A
56-01337A
56-00076A
56-01271A
56-00003A
59-01597A

A-02
SKU

53-01723A
11-01200A
59-01250A
09-01083A
60-00359A
99-01617A
58-01672A
61-001098B

05

Item

M5x30 socket head bolt

M5x45 socket head bolt

M5 whasher

M4x20 socket head bolt

M4 T NUT

Rubber foot, 24*19*31mm, 5mm diameter

Item Pcs

Front panel, for screen 1
MKS MINI12864 LCD 1
TPFE Tube, 2x4mm, 0.41M length 2
USB wire, 0.5m 1
Small Shovel 1
Needle, 0.3x40mm 1
Test Filament, 10M 1
Business Card 1

1
1

Pcs

N A D O N D

Description pics

Label

Aewe
Tarantula Pro

Screws
A-01

Description pics

A-02 Screw bag
SKU Item

56-00304A M3x4 Bolt
56-01208A M3x10 Spacer
56-00374A M4x6 Bolt
56-00003A M4 T nut

09-01080A LCD wire, 10pin, 0.4m

LCD button
A-03
SKU Item Pcs
07-00032A Stepper Motor, 40mm 1
56-01696A Metal panel, for Y axis 1

A-03 Screw bag
SKU Item

56-01697A Y frame

53-00169A Flange bearing F624zz
56-01335A M4x25 socket head bolt
53-01338A Spacer 4.2mm*7mm 6mm high

56-00624A M4 locknut
56-00460A M4x8 socket head bolt
56-00003A M4 T nut

56-00854A M3x6 button head bolt
53-00008A Timing wheel 5mm

A-04

SKU Item Pcs
02-01780A Mainboard (pre-assembled) 1
02-01781A Power supply (pre-assembled) 1

A-04 Screw bag
SKU Item

56-00292A M5x8 flat head bolt, M/C

56-00620A M5 T NUT

Pcs

N DN

Pcs

RO ON=NN =

Pcs

Packing list ||}

Label

ewe
Tarantula Pro

Screws
A-D2

Description pics

Label

Fewe
Tarantula Pro

Screws
A-03

Description pics

Label

Teve
Tarantula Pro

06



Jll Packing list

LAYER B

Screws B-03
B-04
B-05
B-02 B-06

\_‘

B-01

SKU Item

52-01315A Aluminum extrusion, 2020, 330mm, V slot
52-01316A Aluminum extrusion, 2020, 345mm, V slot
52-01691A Aluminum extrusion, 2040, 424mm, V slot

B-01 Screw bag

Description pics

SKU Item Pcs Label
56-00617A M5x25 socket head bolt, M/C 9 ,,H,

Tarantula Pro
56-00076A MS whasher, Tmm thickness 9 S;r_s(-)\;is
B-02
SKU Item Pcs Description pics
56-01698A Sheet Metal, for bed support 1
51-01757A PC film 1
02-01782A Heating bed (pre-assembled) 1
B-02 Screw bag B-02-1 Screwbag
SKU Item Pcs Label SKU Item Pcs
59-00005A  Wheel 24mm 4 A . 4
SE0TA  Aumnumcoum S, Mg 2 [ SGOTT008 M40 bol, M/C ¢ o o
S3-0M9IA  Eccentric wheel 2 | farantula Pro rantu
56-00075A M5 locknut 4 — 56-01699A  Springs 4x8mm, 25mm length 4 Screws
56-00277A  Copper Pad 5x8x1 2 B-02 B-02-1
56:00586A  MS130 it head, M/C : S6-01601A M5, Knurled thumb nuts 4 -
B-03
SKU Item Pcs Description pics
02-01783 X carriage, left (pre-assembled) 1

07

53-00008A Timing wheel 5mm 1

B-03 Screw bag
SKU Item Pcs Label

56-01256A  M3x10 button head bolt
56-00854A  M3x6 button head bolt
56-00060A M3x12 socket head bolt, M/C
56-00066A M3 NUT

56-01064A M3 washer

56-00675A T8 Leadscew nut, 4 teeth, 8mm
56-00276A  M5xI5 flat head, M/C
56-00076A M5 washer, Imm thickness
56-00453A  M3x30 button head bolt
53-00008A  Timing wheel 5Smm

[N RO I N NI N O Y

B-04

SKU Item

53-01734A Sheet Metal, for left X axis
56-01703A Sheet Metal, for E3D

56-01701A Sheet Metal, connect E3D with X axis

B-04 Screw bag
SKU Item Pcs Label

59-00005A  V-wheel 24mm

53-00671A  Spacer 5x8mm, 7mm length
53-0M91A  Eccentric nut

56-00075A M5 Locknut

56-00277A  Copper Pad 5x8xImm
56-00586A M5x30 flat head bolt, M/C
56-00617A  M5x8 flat head bolt, M/C
56-00620A M5 T NUT

53-01269A  Flange bearing F604zz
56-01271A  M4+20 socket head bolt, M/C
53-01338A  Spacer 4.2x7mm, 6mm length
56-00274A M4 NUT

.4

Tarantula Pro

Screws
E-04

B R N O R SN R O N L

B-05

SKU Item Pcs  Description pics

02-01784A E3D (Pre-assembled) 1

B-07
SKU Item
07-00032A Stepper motor, 40mm

B-07 Screw bag

SKU Item

53-00009A Coupler,5mm 8mm
53-01303A CNC

56-00003A M4 T-nut

56-00302A M4x12 Socket head bolt
56-00950A M3x14 bolt

59-01076A 0 Ring

Pcs

Packing list [}

B-03-1 Screwbag
SKU Item Pcs Label

56-00292A  M5x8 bolt, M/C 3 v

“Tewe
56-00620A  M5T nut 3 Tarantula Pro
14-00692A  Endstop 3 =
55-01453A X Endstop Acrylic 1
55-00645A Y Endstop Acrylic 2
56-01223A  M2.8x6 Bolt 6

Description pics

B-04-1 Screw bag
SKU Item Pcs Label

59-00005A  V-wheel 24mm 3

53-00671A  Spacer 5x8mm, Tmmlength 2
53-01191A  Eccentric nut 1 |
56-00075A M5 Locknut 3 | Terantula Pro
56-00277A  Copper Pad 5x8xImm 1 G
56-00273A  M5x25 flat head bolt, M/C 3 B-04-1
56-00058A M3x8 socket head bolt, M/C 2 . .
56-00855A  M3x8 button head bolt 4

B-04-2 Screw bag

SKU Item Pcs Label

56-01706A  Leadscrew fix part (printed)
53-00656A  Flange bearing F688zz
56-00292A  M5x8 flat head bolt, M/C
56-00620A M5 T nut

.4
Tarantula Pro

Screws

B-04-2

56-01213A  M5x8 button head bolt
B-06
SKU Item Pcs Description pics

02-011654  Titan extruder (pre-assembled) 1

Description pics

Tarantula Pro

Screws
E-07

08



Jll Assembly of the bottom frame A-01 Assembly of the bottom frame A-01 [}

Line up the extrusions as in picture and fasten those together using
M4x45 bolts and M5 spring washers. The parts needed for this
assembly are found from A-01 bag and A-0O1 slot.

|

4 x M4x20 holt

4% M5x45 holt 2x20x40 350mm
b ———
t— ———
4x T-nut 4 x rubber foot
4 x M5 spring washer 20x40 250mm extrusion
* 250mm

4 x M5 spring washer

4 x M5x30 holt
Give special attention for right orientation of the profiles and the

round slots. Those round slots are meant to countersunk bolts so
that bolt head will be hidden.

20x40x400mm extrusion

09 10



1

Front panel assembly A-02

Prepare the front panel as shown and then slide it in frame, you can

find these items from slot A-O2 and A-02 bag.

4 x M3x4 holt

4 x M3 spacer

4 x M3x4 bolt

4 x M4x6 holt ? ?

4xT-nut

1x knob

Y axis parts preparation A-03

Prepare the Y axis idler and motor plate as shown in the following
pictures. Leave the M5 bolts with T-nuts loose until the parts will be
installed to the frame. The parts for these steps are found from slot

A-03 and bag A-03

2x M4x8
M4x25

Aluminum spacer

2x T-nut 2 x F6241z hearing

M4 Self-locking nut g

GT2 pulley

4 x M3x6 Button head screw

3x T-nut

3x M4x8 holt Nema 17 motor

12




Bed carriage assembly B-02

Assemble the bed carriage as in picture. Tighten the two bolts which
have 6mm spacers gently but leave the two eccentric nut bolts
slightly loose so that eccentric nuts turn easily. The parts for this step
are found from B-02 slot and B-02 bag.

4x M5x30 holt I l
. | 4 xV-wheelst
' |

i I ! | 2 x M5 precision
e
. B - -

2 x eccentric

2 X Tmm spacer

4x M5 locknuts =2 ' Le]

13

Finalizing the assembly A-01, A-02, A-03, B-02,B-03 |}

Slide the bed in extrusion and install idler plate in the end of extrusion
as shown. Then slide carriage in frame and use the key to adjust the
eccentric nuts so that carriage is snug fit to rails and carriage moves
smoothly. In the end tighten the M5 nuts gently.

Idler &

Eccentric nuts for carriage

Install the X axis motor bracket and endstop in place and tighten the
bolts.

>

M2.8X6 bolt ’f‘




I Finalizing the assembly A-01, A-02, A-03, B-02, B-03

M5 T-nut

M5x8 bolt

Loop the GT2 belt around idler and motor pulley and connect both
ends to slots in heatbed carriage with zipties. Last step is to tighten
the belt which can be done by loosening slightly two M5 bolts hold-
ing idler plate in extrusion and sliding idler plate so that belt tightens
and then tightening the bolts again.

GT2 belt

15

Controller, PSU and front panel installation

Install the controller and PSU in the frame. Items required are found
from slot A-04 and bag A-04. Use the M5x8 bolt and T-nut to attach
controller to middle extrusion as shown.

M5x8 lowprofile bolt

T-nut

Install the M5x8 bolts and T-nuts as shown. Slide the PSU in extrusion
as far as it goes and tighten the bolts.

16




Jll Controller, PSU and front panel installation Hotbed assembly [

Install the hotbed and tighten the nuts just some turns as these are
later used to adjust the bed level. These parts can be found from bag
B-02-1.

2 x M5x8 lowprofile

4 x M4x40 countersunk

| L 4 xbed spring

3 X M5x8 lowprofile L

3xT-nut

Slide the front panel in extrusions and tighten the M5 bolts in both
sides of the front panel.

*

4 x thumb nut

17 18



Jll X axis assembly left side B-03 X axis assembly left side B-03

Install the leadscrew nut as shown.From B-03. Then install the stepper motor pulley and limit switch to the endpiece.
Motor cable connector should face downwards. From slot BO3 and
BO3-1 bag.

3

M2.8X6 bolt {
|
|
1
I
|
|

3

4 x M3x12 bolt

4 x M3 spring washer
Leadscrew nut

4 x M3 nut

Assemble the motor mount endpiece to the X axis extrusion as
shown. There is two bolt slots that match to the motor mount end-
piece threaded holes. The parts for these steps are found from slot

B-03. 2 x M3x6 button head

GT2 pulley

20x20 345mm

X endstop (B03-1)

2 x M3x10 button head

The x motor’s timing wheel distance around 17.5mm.
2 x M5 spring washer

A ) __ |msnrmm

2x M5x15 bolt

19 20



Jll Right side and hotend assembly B-04

Assemble the hotend carriage as shown. Parts for this step are found
from slot B-04 and bag B-04-1.

3 x M5x25 low profile 2 x M5 Tmm spacer 3x V-wheels 3x M5 locknut

@ ’
@

Washer

Eccentric nut

Install hotend carriage to extrusion and tighten the eccentric nut
again as explained in the heat bed assembly.

21

Right side and hotend assembly B-04 |}

3 x M5x30 low profile boltAssemble the second endplate to the X axis
as shown. The parts for this step are found from bag B-04 and slot
B-04

3x M5x30 low profile

Eccentric nut

M5 precision shim

2x M5 Tmm spacer

3 x M5 locknut
3 X V-wheel

2x F60411
M4x20 holt

o “Q .\

4.2x7x6 spacer

M4 nut

22



Jll Right side and hotend assembly B-04 Upper frame assembly [}

Install the assembly to other side of extrusion as shown, you can Install the two Z axis extrusions to bottom frame using 4xM5x25 bolts
leave the M5x8 bolts slightly loose still as those will be tightened

and 4xM5 spring washers. The parts are found from slot B-O1 and bag
later in assembly. Don't tighten the screws in case you need to adjust B-01.
the granty later.

2% 20x40 424mm

2x T-nut

2 x M5x8 low profile

4 x M5 spring

4 x M5x25 holt

23

24



]l Z axis assembly BO7

4 x M5x25 boltinstall the leadscrew top bearing bracket and Z axis
top extrusion as shown in the following pictures. The parts for lead-
screw bracket can be found from bag BO1

4 x M5x25 holt

4 x M5 washer ' .'

2020 330mm extrusion

Scews from BO4-2.

6882z hearing

2 x M5x8 button head

2 x M5x8 low profile

25

Z axis assembly BO7 i}

After this adjust again eccentric nuts so that Z axis moves smoothly
and then tighten again the M5 nuts. And as last step for X axis tighten
the two M8x5 bolts on right side.

Pull the carriage out make sure it fix well.

Tighten now these

26



]l Z axis assembly BO7

Install the motor bracket and coupler with O-ring as shown and
install then it to the Z axis extrusion as shown. The parts are found
from slot B-07 and bag B-07.

0-ring
2 x M3x14 countersunk

2x Max12 holt

Coupler

27

Z axis assembly BO?7

You can now turn the leadscrew around midway in the leadscrew nut
and slide the X assembly on frame. Slide it down until the leadscrew
goes inside the coupler and then tighten the coupler holding screw.

3 x M3x30 holt

28




Jll Z axis assembly BO? Z axis assembly BO7 [

Loosen the X axis stepper bolts slightly so that stepper can move in Install the Z axis endstop as shown.
the slots. Install tightly the X axis belt and use zip ties to attach it to
carriage and then you can use stepper to tighten the belt little more

. G J
and then tighten the screws. 1]

M2.8X6 holt

T-nut

| 100mm

Zipties >

M5x8 low profile

29 30



Jll Hotend assembly B-04

31

Install the hotend holding plate and hotend assembly as shown in
pictures. Parts can be found from bag B-04-1 and slot B-04.

2x M3x8 bolt

4 x M3x8 button head

Bed leveling

Adjust the wheels locate in 4 corners and make the filament come out
good as shown in picture “Proper nozzle height”.

Nozzle too high

Nozzle too close

Proper nozzle height

Filalment
—— .

32



Prepare Slicing Software

This printer works with most slicing / printing software like Repe-
tier-Host, Cura, Simplify3D, etc. But we will go in details for Repe-
tier-Host and tell you how to set it up so that you can make your first
print. First, you can download the software from our website at
http:/www.tevo.cn/software-download.php

After installation in done and you start the software, you should get
the following screen:

] Repetier-Host V2.1.3

Fle View Confiy  Prnter Took Help

g H=Ee e 3
Connect | Load | Log FAlament Travel Printer Sattings  Easy Mode
+ viee | Lepersturs Curre | [ jact Placanant | Sliger | Frint Braviev | Mammel Conteol | 0 ceed |

2 ®

®

®

S
“L"

Shoe in lag @ Comande @ Infox @ Awninge @ Trws () AE @ Auto Seall  ffy Clewr Lo [§] Copr
TEN naing fasc VEOs for rendering ia possible
BRELN Slicir command:E:\Repetier-HostiSlicirislicir-console.exe —gui

Disconnected: default Idle

Now we have to set up our printer in the settings so that Repe-
tier-Host can connect to it and will know what size of the build area

our printer use. Open the Printer Settings window (click Config K
Printer Settings).

First set port to whatever port your printer use (you have to connect
the printer to your computer before this step, or you can skip Port
setting if you are going to print SD card only.) Set Baud Rate to
250000 and DO NOT touch any other settings in this tab.

33

Prepare Slicing Software

Printer Settings

Frinter: Tarantula Freo - -liﬁ

Conmection

Frinter | Extruder | Frinter Shape | Seripts | Ad\rencedl

Connector: Serial Connection =

Fort: huta -

Band Rate: 250000 -

Transfer Frotocol: Atodetect

Reset on Emergeney  g.;9 emergency command and reconnect -

Receive Cache Size: |127 |

Commurni catlon Timeoutl: 40 | [=]

[Jusze FingFong Communication (Send only after okl

The printer settings elweys correspond to the selected printer at the top. They
are stored with avery 0K or epply. To create a new printer, just enter a new

printer name and Press eppl},r. The new printer startz with the last settings
zelacted

Click on Printer Shape tab, change the following values:
X Max - 240

Y Max - 240

Print Area Width - 235

Print Area Depth - 235

Print Area Height - 250

34




Jll Prepare Slicing Software

Printer Settings

Prepare Slicing Software |}

Printer Settings

Printer: Tarantula Fro - -ﬁ Frinter: Tarantula Fro - -ﬁ-
Comnection | Frinter | Extruder Frinter Shape |Scripts | Adva.ncedl Commection [rinter | Extruder | Frinter Shaps | Seripts I Advancedl
' . i . o]
Frinter Type: Classic Printer - Firmware Type: futodetect '
HoneX: o | Kemet: o ] HmeZ: o] Travel Feed Rate: [on niz]
T Min ICI ¥ Wax Fed Left: l:l I—hxiz Feed Rate: 000 [mm/min]
Frint frea Width: 256 mim Manmal Retraction Speed: [mms =]
Frint hrea Depth: 236 mm Default Extruder Temperature: 200 “C
Frint hrea Height: 250 mim Default Heated Bed Temperature: s
The min and max values define the possible range of extruder coordinates.
These coordinates can be negative and outzide the print bed Bed Check Extruder & Bed Temperature
left/front define the coordinates where the printbed itself starts. Ey
chanzing the min/max values you can even move the origin in the center of [] Remove temperature requests from Log
the print bed, if supported by firmware
H Check every 3 seconds.
=
P Fark Fozitien: X0 [p | T ||:| | T min: IC' [mm]
Send ETA to printer display l:‘ Go to Park Position after Jobs/Eill
E Dizable Extruder after Job/Kill Dizable Heated Bed after Job/Kill
=]
Dizable Motors after Job/Kill Printer has 5D card
Add to comp. Printing Time 8 [%]
v Invert Direction in Controls for X-hxis [] ¥-Axis [JZ-txis []Flip ¥ and ¥
| [1]:4 | | Avolv | | Cancel

Go to Printer tab, change the following values:
Travel Feed Rate - 15000

Z-Axis Feed Rate - 15000

Manual Extrusion Speed - 2 / 20

Manual Retraction Speed - 30

Default Extruder Temperature - 200

Default Heated Bed Temperature - 55

Then click on OK to save the settings.

35

| 0K | | Avolv | | Cancel |

On Repetier-Host main screen, click on Slicer tab on the right. Choose
Slic3r from Slicer drop-down then click on Configuration button.
On Slic3r window, click on File -> Load

36



il Prepare Slicing Software

§ Slicir - o *®
File | Plter Object Setings View Window Help
Open STLAOBU/AMF/3MF... Crde O

Open 250 TN mesh, Cut ay=r heights

Load Corfig el
Export Config... Carl+E
Load Config Sundle...

Export Config Bundle..

Impart Config from Gade-Fik

Frint setings: | 43 cefouh

Fllamene | cafauh

Printes: | (& cofault |

SO Py Ha

@ CQuick Slos. il Suppart material
p e Slica and Save A... Carls Alts U
& Dukl 0“" e ".‘ + Generate suppart
Repeat Last Cuick Slice Ctrl+ Shift+ Ll ateriak o
M GSlice to EVG.. Cerl+ G
i Repair STL fle...
Prefaramcas... carl+,
Quit
Info
Object] -
Copisst Sizer
valume: Fagets:
Prewew | Layers Materinls: Manifald:

Browse to the SD card or the location you saved the config file. (You
can download the latest version of the config file from http:/ww-
w.tevo.cn/software-download.php) Select the ini file and click on
Open.

] - r
Fle Plater Oiject Sestings ¥

§ Seloct configuration to load: w

« o » WHEE » Duskiop » cankg

BRI - O @ L -
@ Onelirive st | @
[ T 2| Taranbda Proini
LR
B Desktop
- R o
= EH
3l s
+ T
b
e Win 10 Pro 364 (G}
- i
o BT 0z L) (V)
= hone [(192.166.41.3) )
- v o€

TTETEING: |Tarantda Pra.in | IN s ini =

FIFHD) B

Teeme= T
Veksme: Facats:
'] 20 Preview | Layers Materiale Manifold:

37

Prepare Slicing Software

Click on the Gear icon next to Print settings, Filament, Printer respec-
tively.

§ Slicir _ o ®
Fie Flster Object Settings View Window Help
Plater
& add_ Delete Delete & spit et
Print settings: | 4§ Taramtda Pro |
Filament: | Taranta Pro 3
Printor: | (g Tarantda Pro &
Suppost material
Generate support
material: ]
Info
Dbt -
Capies: size:
Vialume: Facets:
30 |20 [ Preview] Layers Materlals Merifcid:

Click on the Save icon on the next page, rename it to tevo-Tarantula
pro or any name of your choice.

& Sicde - a *
Fie Flater Object Settings View Windew Help
Plater Prirt Sartings x

Tarantula Pro ¥[8 | Layur haight °
W Lsyers and perimeters Layer heighti 02 e
Inédl

: First layer height 03 %

[ Skirt and beim Tk A e

5l Suppart material Usa adapehve slicing: [m]

3 Spood Adaptive quait 5w

T Muhlpis arudars Watch harizontal surfaces:

# Advanced

4 Output ogtions
Ntes Vertical shells

#* Shartadts Perimeters: 3 = [mirimum)
Wikimum shell thicknacs: ] en
Spiral vase: 0
Haorizontal shells
Colic layers: Topt4 | * Bottomi 3
Wikimum shell ticknezs: ] [ren
Quality [skower slicing]
Extra perimeters i E
Aveid croasing e
Detect thin wals: Ed
Detect bridging perimeters:
Advanced "

38




Prepare Slicing Software

39

Click on Plater tab to go back to the main screen and do the same
for others.

§ cicir
Fle Plater Object Settings View Window Help
Platar Print Settings
|Tarantuia [o=T S =
— | Save preast .
W Layer f: 0z wen
= inill L
] | St leigh: 03 memor %
= s .
Al supmd T e B =]
& Speed " paktr: = =
T Mukiprremrosers T Wateh harzontal surfaces:
# Advenced
= Cutput optians.
| mates Wertical shels
o Bhortouts Parimaters: FH = (i)
Minimum shell thickness: mm
Spiral vace: O
Horizantal shalke
5ok layers: Top{4 [F%) Bowomis
Minknum shell thickness: [a [wen
Quallty [slower slicing)
Extra perimeters if nesded: E
Avald crossing parkmatars: =)
Detect thin walls: =]
Dretect beidging perimeters: =]
! hdvanced =

How to Slice 3D Object for SD Print |

Click on Load, browse to location of the file to print, then choose
Open. (Or you can drop and drop the STL file to Repetier-Host soft-
ware.)

Click on Slicer tab on the right.

) Repatier-Host ¥2,1.3 - Tevo-LogoSTL - o =

File View Config Priter Tools Help

[l e @ O oo

Load | leg Flamert Travel

Prirter Seitings Easy Mode

3 View |hm_ Crrve | |gm- | Frint Brsvien | Marnal Coatrol | 30 cord |

CODEDHCAM

@ Terelose L - O @

Discornacteck Tarantuda Pro - Idie

40



] How to Slice 3D Object for SD Print

Choose the config saved in previous step. Then click on Slice with

Slic3r.
) Reptier-Host V2.1.3 - Tevo-Loga.STL - 8=
Fle  Uiew Config Drbier  Tocs  Hal
=

gLl e @ = 4
Cornect| Load | Log Flament Travel Printer Betings Exsy Mode

Ui | Tgerarre Gurre | Ohjest Flusmeat | SLices | eriat trerie | Rl catend | 3 ot |
® R

: D Slice with Slic3r
Q Slicar Elicdr [a Numger
= @ tafloratin |
® Teint Tatting: Tarsatnla B
@ Teinter Sattiags  Tersaeala b

Filamark Settnga:

% Bxtralec 10 Taruakala B
_I [ rarrids Bliokr datbiag
@ [ Capy Friot Sattings to Grercide

[mp T —
[ Zrakle Cacling
Luyar Haight: 0.2

12811 Jeaxity .

LaEill Fatbarn:  vectllinasr
ulid Tafill Pabtar ppotilinesr

wr (3 WE @ kot Sordl  y Clew Log (9 Cow

Disconnected: Tarantua Pro

Ide

After slicing, click on Save for SD Print to save the G-code file to the
SD card with file name of your choice. Then you can insert the card
to your printer and choose Print from SD to start printing.

& Reprtier-Host ¥
Fle View Config  Prcker  Tooh  Help
S | A
dH=Ee @ | &
Cornect | Load | Log Flament Trawel Erinter Setings  Easy Mode
U Fim | Targeratare Corrs | Okisct lasswant | Slisa  Frint Frovies | anal Coateal | 50 Card |
C.\_ [ b Print E Edit G-Code
s 5 Seveto Fie [ & sewetorspoPmt
Q Colors: @ Extruder 0 Spaed
— Printing Statistics
® Estimated Printing Time: 2h:40m:Bs
Layar Gount 100
@ Total Lines: 218668
Fiament neaded 4367 mm
% Extruder 1 4857 mm
@ Visualization
@ [ Sheow Travel Moves

@ Snow complets Code
& Show Single Leyer

 Show Layer Range
f

Sardl gy Tlew ler [ Co

Disconnestec: Terantula fro__

41

How to Flash Firmware

To install firmware on your printer, you’ll need to download the following:

1. Arduino IDE (http:/www.arduino.cc)

2.Firmware Source Code (You can get it from many sources, e.g.
our Facebook Page Files section, our Customer Service, Soft-
ware Download page on http://www.tevo.cn, or from Marlin
directly.)

In this chapter, we’re going to use Marlin for demonstration.
Configuration downloaded from our Facebook page, customer
service, or software download page are pre-configured, you can use
it without any modification. We’re not going to go into details how to
configure from scratch.

To start the process, do the following steps:

—_

. Connect your printer to your computer with USB cable supplied.

2. Double-click Flash.ino (or Marlin.ino) file to open it in Arduino
IDE.

3. Select Arduino/Genuino Mega or Mega 2560 from Tools ->
Boards menu.

4.Select the serial (USB) port that your board is connected to in
Tools -> Serial Port menu.

5. Click on Verify/Compile button at the top of the window to
make sure there are no configuration errors. (If failed to compile,
please make sure you are using Arduino IDE 1.8.5 or up.)

6. After it compile successfully, click on Upload button.

7. Waiting for Arduino IDE to show Done uploading.

42




]l Troubleshooting Troubleshooting [l

Work Process Troubleshooting Cause Treatment Feedback
et > SD Card =9 1. Clean the SD Card ==
2. Format SD Card
3. Change SD Card
Print from SD > File name == Change file name =
¢ I into English/numbers
Y/N =%  Fileread == Garbled == Other file print ok == Slicing == Move the model
J' and slicing again
Auto home I > axis motor == Relink the wires -
Y/N —) Moving —) Out of limit ) End stops —) Relink the wires -
Heating bed I > Heat bed —) Relink the wires = _) Troubleshooting
Y/N e  Bedis heated == Temperatureisread =P Thermistor «=§ Relink the wires =t Result =P ggrr:;gogsnt
Nozzle heating I > Heating tube ==  Relink the wires = = Unknow reason
Y/N -) Nozzle is heated -) Temperature is read -) Thermistor «=§  Relink the wires -
Filament Feeding Wrong result ’ Slicing/Belt —) Slicing the file again ==
Y/N -) Filament out ’ Couper —) Print from SD =
Done E stepper e=p Extruder e=P Filament «=Pp Other ==y -
is working is working is ok
l—) Filament e= 1.Clean the filament =
V1= -) NG -) 2.Change a filament
Process = > E stepper —) Relink the wires -

43 44



]l Tevo After-Sales

45

SERVICE INFORMATION

1. REPLACEMENT PARTS

1.1. Tevo products are covered under a Replacement Part Program

for a period of 12 months from the date of delivery.

1.2. Missing/Damaged/Defective Parts.

1.2.1. Within 7 days of the delivery date, Tevo will replace any
parts free of charge including shipping fees.

1.2.2. After 7 days of the delivery date, Tevo will replace any
parts free of charge BUT the customer will be responsible
for shipping fees.

1.3. Customer Damaged Parts.

1.3.1. The customer shall pay for the cost of the parts AND the
shipping fees.

2. CARRIER LOSS, MISSING, DAMAGED, AND DEFECTIVE PARTS

2.1. Claims for lost or damaged shipments must be reported to the

carrier within the carrier’s claim window, the customer needs
to inform Tevo within 7 days of the delivery date.

211. For any parts lost or damaged during shipping, the
customer shall take photos or video and submit them
when filling out a Service Ticket. If a claim number was
issued by the carrier, please include the claim number
when creating your Service Ticket (Report a Problem /
Carrier Lost Parts.)

2.1.2. Once the Carrier dispute is resolved, please provide Tevo
with all communications with the carrier. It is the custom-
er’s responsibility to keep Tevo up-to-date with ALL com-
munications with the carrier.

2.1.3. Tevo will work with the customer on replacing the parts in
the claim.

2.2

2.3.

2.4,

2.5.

Tevo After-Sales

For Missing Parts, refer to section 1.2, the customer shall fill out
a Service Ticket (Report a Problem / Missing Parts.)

For Damaged Hardware Parts, refer to section 1.2, the custom-
er shall take photos or video and submit them when filling out
a Service Ticket (Report a Problem / Damaged Hardware
Parts.)

For Defective Electronic Parts, refer to section 1.2, the custom-
er shall take photos or video and submit them when filling out
a Service Ticket (Report a Problem / Defective Electronic
Parts.)

2.41. If the part is the LCD panel, Power Supply, or Mainboard,
the customer shall ship the part back to Tevo and Tevo will
send a new part.

For parts damaged by the customer, refer to section 1.3, the
customer shall submit a Service Ticket (Report a Problem /
Customer Damaged Parts.)

2. GENERAL SUPPORT

For information and support on building and operating your
TEVO Tarantula pro 3D printer, please visit :

TEVO Tarantula PRO & Normal Prusa i3 Owners

https://www.facebook.com/groups/TEVO.3dprinter.owners/

46



